Parts Reference

FMC/Josam Truck Aligner

TheWorld Leader in Truck FrameService Equipment

Form 5258



Instructions
This manual has indexing and thumbnails. Click on the appropriate icon above left to activate.


Josam Standard Measuring Kit - 85919

(I ——"%
9
o T a— e —

Ref# Qty Part # Description Josam Ref. Number
1 2 85920 GAUGE-CENTERING, SELF JT120
2 8 85921 HANGER JT121
3 2 85922 EXTENSION-RIGHT JT122
4 2 85923 EXTENSION-LEFT JT123
5 2 85924 TARGET-FRONT JT130
* 2 85925 TARGET-REAR JT131
6 2 85926 ADAPTER-WHEEL JT140
7 1 85927 EXTENSION-MAX TURN JT160
8 1 85928 ADAPTER-SEMI & FULL TRAILER JT180
9 1 85929 LEVEL-SPIRIT JT188
10 2 85937 HANGERS-MAGNET JT170
11 1 85917 MEASURING HEAD JT101
12 1 85911 HANDHELD COMPUTER DISPLAY JT100
13 2 85966 FRICTION PLATES AM268
* 1 85912 INTERCONNECT CABLE (13ft) JT102
* 1 85918 INTERCONNECT CABLE (23ft) JT103
* 1 85930 ELECTRONIC LEVEL JT108
* Not Shown

NOTE: Some accessories listed above may be optional

Page 3



Ref # Part#  Description

1 85569  Keyboard

* 85718  Keyboard with Decal

* 85594  Cable, keyboard jumper assy. (UL&CSA)
* 86134  Keyboard cover Antec Keyboard
* 85690 Keyboard decal kit

2 85567  Remote control

* 1122063 Battery for Remote

3 86018  Printer kit 115V

* 84336  Printer 115V

4 83055  Printer interface cable to PC

* 83049  Printer paper

* 86162  Cable Assy., Printer jumper

* 83787  Seikosha printer ribbon

5 85378  CD Software - Truck

* Not Shown

ERIVIG)

HEEE
HelEE
sHeg

Page 4



Upper Console

/
J
/
/

X
™ 7\ A \\
AN TN AN




Ref Part
No. No.

1
2

3

©O© 00 ~N o Ol

11
12
13
14
15
16
17

18
19
20
21

22
23

24
25

85500
85509
85509
85510
86004
85511
86005
85512
85513
85545
85514
85515
86008
85619
86067
85516
85517
85518
85519
85520
1107381
122057

1122058
1102723
1122059
1101800

1100805
1100241

1100254
1101883

Ref Part

Upper Console Assembly

Description
Bezel front

Panel side (2 used)
Panel side (2 used)
Door, rear access

Door, rear access

Panel, top

Panel, top

Bracket, PC support bottom
Bracket, PC support top
Bracket, PC support rear
Bracket, CRT support
Shelf keyboard

Shelf keyboard

Panel, shield

Panel, shield

Magnet Snap in (2 used)
Plate Striker (2 used)
Latch, vise action (2 used)
Plug, dome (4 used)
Card guide (4 used)

1/4, Washer (29 used)
Screw self-tap 6-32

(56 used)

1/4-20 Nut, self clinch
1/4-20x1.0 Screw thumb
Retaining ring (2 used)
Nut, 1/4-20, Tinnerman
(5 used)

Screw, 1/4-20x3/4"

(4 used)

Washer, lock (4 used)
Washer, flat (4 used)
Screw, self tap #8-32 x3/8"
(4 used)

No.

26
27

28
29
30

31
32

33
34
35
36
37
38
39
40
41
42
43

44
45
46
47
48

*

*

Page 6

No. Description
1181298 Nut, Keps #8-32
(14 used)
61746 Washer, flat, black oxide
(9 used)
1101540 Nut, Keps 1/4-20 (12 used)
1107381 Washer, flat 1/4-20 (12 used)
1101884 Screw self tap #8-32x3/4
(5 used)
1101538 Washer, lock #8
(6 used)
83558 Screw ground, 8-32
(3 used)
85638 Assembly, SpeakerPhonocable
85564 Crt-19" color open frame
1101753 Nut, Tinnerman 8-32 (2 used)
85554 Interconnect box assembly
85537 Assembly, remote receiver
85539 Optical filter
64383 Tie wrap
999692  Flex grommet
1110594 Screw 4-40x3/16" (2 used)
85508 Door front Bezel
85686 GND wire top panel to back
panel 12"
85687 Ground Wire 28" (2 Used)
1122061 Plug, hole
85664 Bumper front bezel
84163 Tie wrap
85661 Cable assy. power jack main
85716 AC Power cord (115V)
85717 AC Power cord (230V)
NOT SHOWN



Computer Assembly

/ /A
e e

Page 7



Computer Assembly

Ref Part

No. No. Description

1 85530 Case assy. mini-tower w/power supply
2 85529 Power supply 200 watt

3 85526EXO  Motherboard, 486-33

4 85521 256k X 9simm (1 Meg. each)

5 85528 Controller VGA

6 85527SVC IDE Controller card

7 86128 Drive kit, CD ROM (w/ 86367 CD)
8 1101760 Nut, keps #6-32

9 85501 Controller Assy. Head Interface
10 85549 Bracket, 12VDC connector

11 1101532 Screw, #6-32x3/8" Pan head

12 85536 Cable assy, PC power supply

13 85663 Cable assy, PC speaker/HIB

14 1101594 Terminal, female 18-22 AWG wire
15 1101616 Terminal, #8 ring 16-22 AWG wire

16 84121 Cable Audio
17 86016 Drive, Floppy 1.44MB 3.5"
18 85793 Drive, Hard - IDE
19 1122049 Screw, self tap #6-32x3/8"
20 85737 Power Splitter 3.5" floppy
85639 Power cord (115V)
85655 Power cord (220V)

Page 8



(o))
o
@©

o




Base/Pedestal Assembly - 85945

Ref Part
No. No.

PP OO0O~NOOTSA, WNPE

= O

12
13
14
15
16
17

18
19
20

21
22

63590
85578
85579
85580
85581
85583
85584
86006
85618
85659
1122050

1100044
1100242
1107382
1101540
1107381
1122075

1101882

85596
85693
86594
86595
85672
85585

Description

Caster (4 Used)

Rail weldment side (2 Used)
Rail, RH cross (2 Used)
Rail,center cross (2 Used)
Rail, LH cross (2 Used)
Cover, pedestal (2 Used)
Extension Pedestal large
Extension, pedestal-V6
Spacer rails (12 Used)
Spacer,pedestal (2 Used)
1/4-20x 1 1/2 screw self tap
(12 Used)

5/16-18X3/4, Screw -HHC
5/16-18 lock washer (16 Used)
5/16 flat washer (16 Used)
1/4-20, keps nut (54 Used)
1/4 flat washer (12 Used)
1/4-20 X 3/4, screw-HHC
(28 Used)

1/4-20X11/2 Screw -Pan head
(2 Used)

Decal Visualiner Series
Decal JohnBean

SV8 Lower Cabinet Decal
SV8 Lower Cabinet Decal
Decal Red dot (4 Used)
Lower Cabinet Assy.

(Complete with doors and slide drawer.)

Page 10



QT

T -

L —’/
:" K ——
) ]
h

NOTE - ONLY QN RPRmion sHown.
~
\~\

?’__
¥,

Console Cabinet Assembly

85352a1.000




Console Cabinet Assembly

Ref Part

No. QTY No. Description

2 2 85340  Bracket, Storage Hinge

3 4 85342  Plate, Storage Lock

4 2 85343  Plate, Storage Support

5 2 85345  Storage Support Channel

6 4 85346  Protective Mat, Large

7 2 85347 Protective Mat, Small

8 1 85348 Cross Rail, Weldment

9 2 85349  Support Rail, Weldment

10 4 1122238 Washer, Hardened, 2.25 OD, 1.16 ID
11 4 1122240 Washer, Hardened, 1.38 OD, .66 ID
12 4 1122241 Nut, Steel Flanged, 5/8 - 11
13 4 1112340 Screw, SHC, 5/8 - 11 x4.0

14 16 1101988 Screw, Self tap, Hex hd wash, % - 20 x ¥
15 2 1102372 Screw, SHC, 3/8 - 16 x 4.0

16 2 1122120 Washer, Flat, 3/8 (Black

17 - 1122246 Trim Rubber

18 2 1122248 Grommet - 1.31 OD, .75 ID

19 20 61746  Washer, Flat, #10 Black

20 4 1122261 Screw, BHC, #6 - 32 x 1.5

21 4 110176 Nut, KEPS, #6 - 32

22 6 1101467 Screw, BHC, #10-24 x5

23 6 1101479 Nut - KEPS, #10 - 24

24 2 1177619 Screw - BHC, % -20x .5

25 2 1101609 Nut - ESNA, % - 20

26 4 1122243 Rubber Bumper

27 4 1101740 Screw, BHC #8 - 32 x .25

28 2 85470  Holder - Gauge Storage

29 2 85488  Plate, Holder Support

30 8 1122271 Hole Plug, .312 Diameter hole.
31 4 1122009 Screw, BHC, %2 - 20 x 12

32 4 1122269 Washer, Flat, ¥4 Black

33 4 1122270 Plug, Sqg,1.0x1.0

34 4 1101540 Nut, KEPS, ¥ - 20

Page 12



(28)8A-sLowsLow

(28)8a-sLowaLow

SEE NOTES

Page 13

Interconnect Box Assembly- 85934



Interconnect Box Assembly

Ref Part

No. QTY No.

1 1 85704

2 4 111631
3 4 85547

4 1 85657

5 1 85665

6 1 85667

7 1 86986

8 1 85669

9 2 85670
10 14 1101883
11 4 83558
12 2 1122049
13 12 1101760
14 8 1181298
15 8 1101884
16 4 85535
17 1 85661
18 1 85662
19 1 85709
20 1 85708
21 1 85706
22 1 85707
23 1 85941
24 10 1122051
25 1 85940
26 4 1101594
27 1 74208
28 2 74120
31 1 86465
32 1 85831
33 4 1101888
34 4 1109762
35 1 74344
36 1 85939
37 1 85887
38 6 83642
39 1 85703
40 1 85947
41 1 85948

Description

Label - Power Strip

Label - Frame or Chasis Terminal
Fuseholder

Relay - DPDT

Panel Connector

Panel Top

Panel Bottom

Panel Divider

Strain Releif Clamp

Screw - Self Tap, 8 - 32 x 3/8
Screw - Ground, 8 - 32

Screw - Self Tap, 6 - 32

Nut - KEPS, 6 - 32

Nut - KEPS, 8 - 32

Screw, Self Tap, 8 -32x %
Terminal Block

Cable Assembly, Power jack/main
Cable Assembly, Main Fuse/Relay
Wire, term blocks/relay (black)
Wire, term blocks/relay (white)
Wire, CPU/Main Fuse (white)
Wire, CPU/Main Fuse (black)
Cable Assembly, HIB/Interconnect box
PEM Stud, 6 - 32 x %2

Label, Fuse Holder - Truck
Insulated Terminal

Fuse - 3A

Fuse - 8A - Slowblow

Warning Label, Shock Hazard
Cable - Head, Truck Adapter
Screw - PHMS, #4 - 40 x 3/8

Nut - HEX, #4 - 40

Fuse - 1A Fastblow

Switch Assembly, Reset, Adapter
PCB Assembly, Truck Adapter

Washer - 250D x .172ID x .187 LG

Label - Caution, 230V
Label - Warning, Live Terminals
Label - AC, 240V

Page 14



	Front Cover Page
	Standard Measuring Kit
	Upper Console Drawing
	Upper Console Assembly
	Computer Assembly Drawing
	Computer Assembly Numbers
	Lower Cabinet Drawing
	Base/Pedestal Assembly Numbers
	Console Cabinet Assembly Drawing
	Console Cabinet Assembly Numbers
	Interconnect Box Assembly Drawing
	Interconnect Box Assembly Numbers

